Manufactured by:
Backyard Discovery

Backyard g Airport Drive, Pittsburg, KS

DiscovERy~ | 66762800-856-4445

Basepoint Business Centre: Rivermead Drive,Westlea, Swindon SN5 7EX Phone: 0800-118-2476
J.P. Coenstraat 7, The Bridge, The Hague, 2595 WP, Netherlands Phone: 08005678990

14x14 LODGE GAZEBO

MODEL # : 2506060

&WARNING

Cancer and Reproductive Harm
www.P65Warnings.ca.gov

Please visit www.backyarddiscovery.com
For the most up to date assembly manual, to register your product, or to order
replacement parts Para obtener instrucciones en espanol, visite
www.backyarddiscovery.com

EASY STEP-BY-STEP
9 3D INTERACTIVE INSTRUCTIONS
DOWNLOAD THE FREE APP
o) P Googie pay [l @ Ao Store

INS-2506060-A-14x14 LODGE GAZEBO-ENG 10-28-2025




OWNER'S MANUAL - BASIC SETUP DIMENSIONS & ASSEMBLY NOTES

It is critically important that you start with square and level footings or concrete pad to attach your structure

Pay close attention to the items needed for each step. Make sure you are using the correct hardware for each
step. Using incorrect hardware may result in improper assembly
Remember to double check for underground utilities and overhead electrical lines

Post mounts are provided with your structure which allows you to permanently install your structure to a
pre-existing or new wood or concrete surface. See Anchor Instructions for further details and recommendations.

The hardware to attach the post mounts to the structure is included.

The hardware to mount the structure permanently to a concrete surface is included.

The hardware to mount the structure permanently to a wood deck is NOT included and will need to be purchased
separately. You must ensure there is ample structural support under the deck before permanently attaching.

14'-2 3/16"
[4322mm]

o h 141 3/8" 14 -2 3/16"

= o £
- 5 8 E 5 5
O~ ~
~ & &
11!_ 1/16” 11"2 3/16"
(3354mm] — T ) [3408mm] -
[, 'H 12-2 1/8" HE

H :
[3(;528r?1m] - [3712mm] -

2



OWNER'S MANUAL - ANCHORING LAYOUT

3 3/8"
[86mm]

|—

N 111/16"
g = ] [43mm] %
e ~
4 ANCHORS o O o
PER POST
}9 NOTE: DIMENSIONS ARE
TO ANCHOR PLATES

% MOUNTED TO POSTS
EXCEPTER WHERE NOTED.

4 13/16"
22mm|

C
<
4/){(‘ 6
P 5%, 8282
A Q% 7, o gENE =
AN > 7, 6 3233
Q z S’ 3 ®3 5
o 6\ [— [ g
%, (2.7 o
NN, &
//o%y o)
o} S
o
0
4}%\
4)
11'-3 1/4"
[3435mm]
11'-8 3/16"

[3560mm|



OWNER'S MANUAL - PARTS IDENTIFICATION

Wood Components (NOT TO SCALE)

D01 FASCIA - W4L21164
(x2) 17/16"x5 1/4"x100" (36x134x2540)

D02 FASCIA - W4L21175
(x2) 17/16"x5 1/4"x100" (36x134x2540)

EO03 TRIMBOARD - W4L21551
(x3) 7 5/16"x3 3/8"x58 9/16" (36x86x1488)

) . | . L1

EO04 RAFTER -W4L21176
(x8) 17/16"x3 3/8"x95 1/16" (36x86x2414)

EO05 TRIM BOARD W/ PRODUCT ID - W2A04657
(x1) 11/2"x3 3/8"x58 9/16" (39x86x1488)

S S o

E08 RAFTER -W4L21799
(x8) 17/16"x3 3/8"x95 1/16" (36x86x2414)

‘e . . o

EO9 TRIM BOARD - W4L21840
(x2) 11 1/2"x3 3/8"x50 3/16" (36x86x1274)

| S —_— e

o o

E10 RAFTER -W4L21934
(x4) 17/16"x3 3/8"x95 1/16" (36x86x2414)

HO1 PURLIN - W4[.21550
(x20) 15/16"x3 3/8"x58 1/2" (24x86x1486)

HO02 PURLIN - W4L21803
(x10)  15/16"x3 3/8"x50 1/16" (24x86x1272)

J02 RIDGE CAP STIFFENER - W4L21554
(x2) 15/16"X2 3/8"X71 3/8" (24x60x1812)

JO3 RIDGE CAP STIFFENER - W4L21555
(x2) 15/16"X2 3/8"X95 1/2" (24x60x2427)

o o . o o . °

ADO1 RIDGE SUPPORT - W4L.21548
(x1) 15/16"x4"x50 3/16" (24x102x1274)

o . ° . ° = o

ADO2 PEAK SUPPORT - W4L21552
(x1) 15/16"x4"x81 1/8" (24x102x2061)




OWNER'S MANUAL - PARTS IDENTIFICATION
Wood Components (NOT TO SCALE)

o - o .0 o . L]

ADO03 PEAK SUPPORT - W4L21546
(x1)  15/16"x4"x62 1/16" (24x102x1576)

o L o L o

AD04 PEAK SUPPORT - W4L.21553
(x1)  15/16"x4"x79 3/4" (24x102x2025)

o o o o o

AD05 PEAK SUPPORT - W4L21547
(x1) 15/16"x4"x63 7/16" (24x102x1612)

= 0 - ° ° - o =

AD06 RIDGE SUPPORT - W4L21549
(x1) 15/16"x4"x50 3/16" (24x102x1274)

AD07 RIDGE SUPPORT - W41.21801
(x2) 15/16"x4"x32 11/16" (24x102x830)

. .

<) -] . ‘-" <]

ADO8 RIDGE SUPPORT - W4L21802
(x2) 15/16"x4"x32 11/16" (24x102x830)

[ o

O O

BS01 BEAM SPLICE - W4L21556
(x2) 3 3/8"X4 3/8"X39 3/8" (87x112x1000)

P01 POST - W2A04544
(x2) 6"X6"X89 3/8" (152x152x2270)

P02 POST - W2A04545
(x2) 6"X6"X89 3/8" (152x152x2270)

P03 BEAM - W2A04655
(x2) 6"x6 15/16"x86" (152x177x2185)

P04 BEAM - W2A04656
(x2) 6"x6 15/16"x86" (152x177x2185)

5



OWNER'S MANUAL - PARTS IDENTIFICATION

Hardware Components

L H100972| BOLT WH BLK H100460 | LAG SCREW WH BLK
[, (x52)| 5/16x5-1/4 (x40) | 1/4x1
L H100534] BOLT WH BLK "”0(1)(11%5 i CONCRETE ANCHOR
T (x8)| 5/16x4-1/2

[ 6@ =)
H100503 | BOLT WH BLK

T (2| S116x3-1/2 H100653 | NUT LOCK BLK H100479 I NUT LOCK BLK
[ (x12)| 1/4 (x42) | 5/16

H100195| BOLT WH BLK

P (x8)| 5/16x2-3/4
H101133 | WASHER FLAT BLK H100630| WASHER FLAT BLK
(x4)| 7x14 (x18)| 8x19

H100205| BOLT WH BLK

- (x8)| 5/16x2-1/4

§ QY72
[ H100407 | BOLT WH BLK 2rrah
(x16) | 5/16x1-1/2 H100478 | WASHER FLAT BLK  H100198 | WASHER LOCK EXT BLK
(x32) | 8x27 (x38)| 8x19
r—
H100459 | BOLT WH BLK
(x12) | 5/16x1-1/4

1 L
H100193 | NUT BARREL WH BLK H100379 | T-NUT BLK
(x52) | 5/16x1-1/2 (x34) | 5/16
<J| 4 H100567| BOLT WH BLK _
- (x8)| 1/4x2-1/4 H
( —
"5 H100171 | BOLT WH BLK H100398 | T-NUT BLK
(x44) | 1/4x1 H101202 [TORX PAN HEAD 1/4-20x3/4 ASSY (x40) | 1/4
[ (x108)| 1/4-20x3/4
|| H100458 | LAG SCREW WH BLK gﬂi:b @]‘t @
- (x40) | 5/16x2
/ H101117 | SCREW WOODGRIP BLK H101116 [SCREW SELF TAPPING BLK
(x250) | 10x3/4 (x20)| 1/4 x 1
H100471| LAG SCREW WH BLK 6

{ (x48)| 5/16x1-1/2



OWNER'S MANUAL - PARTS IDENTIFICATION

Hardware Components

\I [ [ /
|~ 4

H100201| SCREW PFH BLK H100114 | TORX WRENCH
(x40)| 8x2-1/2 (x1) | T-30
N
i [ >
”~ H100391| SCREW PFH BLK
(x244)| 8x2
i [ >

H100382| SCREW PFH BLK
(x22)| 8x1-3/4

N
I | =
4 H100200] SCREW PFH BLK
(x16)] 8x1-1/2

>
H100823| SCREW PWH BLK H00T}| SCREW SETTER /1101106 | SOCKET DRIVER
O (x24)] 8x1-112 ot
(e ——
H100797 | SCREW PWH BLK 0
(x16)] 8x1 Y
(Q 4

H100392| SCREW PWH BLK
(x22)| 8x3/4 @

H100147 | TORX BIT H101100| MAGNETIC DRIVER
(x1) | T-30 ot

H101114 | RIGHT ANGLE DRILL H101261 | PHILLIPS EXTENSION BIT
(x1) | ADAPTER x1) |



OWNERS MANUAL - PARTS IDENTIFICATION
Accessory Components (NOT TO SCALE)

A6P00460 6" QUICK RELEASE
(x2)

BAR CLAMP

°© o o @D
© o O o o )
©u o ﬁ@
A6P00308 A4M04324 GABLE BEAM BRACE

(x4)

—

0

A4M00978 POST PLATE
(x8)

A4M04909 BEAM BAND
(x2)

e,

6x6 POST FOOT  A6P00693 RIDGE CAP PROTECTOR
(x2)

—

A4M02501
(x1)

(x8)

FAN MOUNT BRACKET A4M01560 OUTSIDE TIE BRACKET a4
(x4)

A4M00977 POST ANCHORING PLATE

(x8)

A4M02086 GABLE BRACKET

A4M04905
(x2)

(x2)

RIDGE CLIP

M04104 POST SUPPORT BRACKET A4M04906 POST SUPPORT BRACKET
(x4) (x4)

{

A4M04154  PURLIN SUPPORT BRACKET A4r2/l%?398 RAFTERCLIP
(x20) X

Q

[+]

A4M04901
(x1)

RIDGE PLATE

=]

v

9205413 ELECTRICAL ENCLOSURE
(x1)

A4M04902 RIDGE PLATE
(x1)

@
')
A4M04907 FASCIA BRACKET

A4M04908 FASCIA BRACKET
(x2) (X2)



OWNERS MANUAL - PARTS IDENTIFICATION
Metal Components (NOT TO SCALE)

Z

A4M04160 29GA STEEL SHEETING
(x8)

A4M04903 29GA STEEL SHEETING
(x1)

A4M05349 29GA STEEL SHEETING
(x1)

A4M05348 29GA STEEL SHEETING
(x1)

A4M04330 29GA STEEL SHEETING

(x1)

A4M04328 RIDGE CAP SPLICE
(x1)

A4M04904
(x2)

RIDGE CAP

A4M04325 ROOF END TRIM

(x2)

A4M04326 ROOF END TRIM

(x2)



OWNERS MANUAL - PARTS IDENTIFICATION

Metal Components (NOT TO SCALE)

P

o (o] el
/ \ hLGa ‘
> 2 \[©

CO1 ANGLE BRACE BRACKET - A4M04148  RO1 RAFTER SUPPORT BRACE - AdM04329
(x6) 11/16"X1 1/4'x6" (27x31x152) (x2) 1 9/16"x4 3/8"x60 1/8" (40x111x1527) (ngﬁ f'}‘ﬁ'@ﬁPﬁ‘,ﬁﬁ%..‘%’;%%’}ﬂsé;\““"o“153
0 S 0 )
0 S 0 Q)
C03 ANGLE BRACE - A4M04149 C04 ANGLE BRACE - A4M04150 BO7 VERTICAL GABLE SUPPORT - A4M04317
(x2) 11/2"x515/16"x27 1/16" (38x151x687) (x2)  11/2"x5 15/16"x27 1/16" (38x151x687) (x2) 1 1/2°x9 116"x34 11/16" (38x230x882)
C05 ANGLE BRACE - A4M04320 C06 ANGLE BRACE - A4M04321 J1  SPLICE BRACKET - A4M02230
(x2) 17/16"x5 5/16"x20 1/16" (36x135x509) (x2) 17/16"x55/16'x20 1/16" (36x135x509) (x2) 1 5165 3/16'x39 3/8" (33.2x131.2x1000)

IQ

BO1 GABLE BEAM - A4M04151
(x2) 19/16"x5 1/4"x1826 (39x134x1827)

QI

B02 GABLE BEAM - A4M04152
(x2) 19/16"x5 1/4"x71 15/16" (39x134x1827)

i N
0 g 0
0 0 0 Q
B08 GABLE SUPPORT - A4M04318 B09 GABLE SUPPORT - A4M04319
(x2) 11/2"x5 15/16"x24 5/8" (38x152x625) (x2) 1 1/2"x5 15/16"x24 5/8" (38x152x625)

\L ..

B0O3 GABLE BEAM - A4M04157
(x2) 1 1/2"x5 1/4"x79 1/2" (38x134x2019)

. S

B04 GABLE BEAM - A4M04158
(x2) 1.1/2"x5 1/4"x79 1/2" (38x134x2019)

10



PRE-ASSEMBLY STEP 1 - SORTING WOOD PARTS

It is critical for ease of assembly that you take the time to sort and organize the wood
and hardware.

WOOD PARTS:

- Organize wood parts by the three-digit, alpha-numeric number stamped on each board (ex. P01).
- If there are multiple boards with the same stamped number, stack those pieces together.
- Stamps can be found on the flat surface of the boards or on the end of the boards.

- Allow yourself plenty of room - the wood pieces can take up a significant amount of space.

NOTE: CARTONS ARE NOT ORGANIZED BY BOARD NUMBER.

HARDWARE PARTS:

- We recommend that you have a separate table to organize the hardware.

- Hardware bags are printed with a seven-digit, alpha-numeric part number.

- You can organize your hardware by part number or group by hardware type (i.e. bolts, nuts, etc.).
- During assembly you only need to reference the last four digits of the number.

H100194 | BOLT WH
(XZ)T 5/16 x 2-1/2

11



PRE-ASSEMBLY STEP 2 - TOOLS REQUIRED

L 8 v
O "
Attachments: o)

pen End
Phillips Head Wrenches 1/2" &
9/16"

1/8", 3/16", 3/8" &
7/16" Drill Bits — U
- 3/8" Drive Ratchet, 1/2" &

- - 7/16" STD Sockets 1/2" & 7/16"

, o . Deep Sockets
Cordless Drill Phillips Screw Driver

or Electric Drill

Rubber Mallet
- Optional

Claw Hammer

Tape Measure

Square

Level 24"

8 FOOT LADDER REQUIRED

12



PRE-ASSEMBLY STEP 3 - CHOOSE YOUR ASSEMBLY METHOD

There are several types of assembly instructions available to you.

1. Printed Assembly Manual included with your set

2. BILT APP - 3D interactive instructions

3. Combination of the Printed Manual and BILT APP (Note: Step numbers can differ between the two
methods)

O
Scan for easy '
3D instructions

App Store
Download the BILT app
before you begin

: GETITON

?’ Google Play

13



STEP 1 - POST ASSEMBLY

QTY | PART NUMBER | DESCRIPTION
16 H100200 SCREW PFH 8x1 1/2 BLK

P01 POST - W2A04544
(x2) 6"X6"X89 3/8" (152x152x2270)

A6P00308 6x6 POST FOOT

P02 POST - W2A04545
(x4)

(x2) 6"X6"X89 3/8" (152x152x2270Q)

- FOR EASE OF ASSEMBLY, WE RECOMMEND USING SAWHORSES FOR STEPS 1-7.

P02 (x1)
P01 (x1) POST
POST

P02 (x1)
POST

P01 (x1)
POST
g%OR(é\w) 11/2" CENTER POST FOOT AND
] 308 (x4) DRILL 1/8" [3mm] PILOT
6x6 POST FOOT HOLES FOR THE ATTACHMENT

OF HARDWARE

14



STEP 2 - BEAM ASSEMBLY

P03 BEAM - W2A04655
(x1) 6"x6 15/16"x86" (152x177x2185)

o o

o o

BS01 BEAM SPLICE - W4L.21556
(x1) 3 3/8"X4 3/8"X39 3/8" (87x112x1000)

- SLIDE BS01 SPLICE INSIDE P03 BEAM AND ALIGN HOLES CIRCLED IN RED.
- RUBBER MALLET MAY NEED TO BE USED TO TAP PARTS IN PLACE.

PILOT HOLES
INDICATE TOP
OF BEAM

P03 (x1)
BEAM

MISSING HOLE
INDICATES INSIDE
OF BEAM

BS01 (x1)
BEAM SPLICE

15




STEP 3 - BEAM ASSEMBLY

QTY | PART NUMBER | DESCRIPTION
2 H100193 NUT BARREL WH 5/16 X 1 1/2 BLK
2 H100972 BOLT WH 5/16x5 1/4 BLK

A4M04909 BEAM BAND
(x1)

- LEAVE 363 BOLTS AND 192 BARREL NUTS HAND TIGHTENED.

NOTE THAT ONE SIDE

OF POST HAS NO THRU

HOLE

NOTE ORIENTATION
OF BRACE

972 (x2)
BOLT - 5 1/4"

193 (x2)
BARREL NUT -1 1/2"

4909 (x1)
BEAM BAND

16




STEP 4 - BEAM ASSEMBLY

P04 BEAM - W2A04656
(x1) 6"x6 15/16"x86" (152x177x2185)

- SLIDE P04 OVER BEAM SPLICE AND ALIGN HOLES IN BEAM BAND AND BEAM SPLICE.

17




STEP 5 - BEAM ASSEMBLY

QTY | PART NUMBER [ DESCRIPTION
2 H100193 NUT BARREL WH 5/16 X 1 1/2 BLK
2 H100972 BOLT WH 5/16x5 1/4 BLK

- LEAVE 363 BOLTS AND 192 BARREL NUTS HAND TIGHTENED.

972 (x2)

BOLT -5 114"\

—r—;

18

193 (x2)
BARREL NUT -1 1/2"




STEP 6 - BEAM ASSEMBLY

QTY | PART NUMBER | DESCRIPTION

2 H100171 BOLT WH 1/4x1 BLK

2 H100653 NUT LOCK 1/4 BLK

2 H101133 WASHER FLAT 7x14 BLK

- AFTER HARDWARE HAS BEEN ATTACHED, FULLY TIGHTEN ALL HARDWARE.

171 (x2)
BOLT - 1"

653 (x2)
LOCK NUT - 1/4"

1133 (x2)
WASHER - 7x14

7 ”

——




STEP 7 - BEAM ASSEMBLY

P01 POST ASSEMBLY FROM STEP 1

P02 POST ASSEMBLY FROM STEP 1

- SLIDE P01 AND P02 POSTS INTO BEAM ASSEMBLY AS SHOWN.

NOTE LOCATION
OF PILOT HOLES

P02 POST
ASSEMBLY

NOTE LOCATION
OF PILOT HOLES

P01 POST
ASSEMBLY

20



STEP 8 - BEAM ASSEMBLY

QTY | PART NUMBER [ DESCRIPTION
o o o |14 [ H100193 NUT BARREL WH 5/16 X 1 1/2 BLK
14 [ H100972 BOLT WH 5/16x5 1/4 BLK
o o o o
o} o]
o o
A4M04104 POST SUPPORT BRACKET A4M04906 POST SUPPORT BRACKET

(x2) (x2)

- HAND TIGHTEN ONLY.

- NOTE ORIENTATION OF BRACKETS, 4906 BRACKET GOES TOWARD THE INSIDE OF THE POSTS.
- IF HOLES DO NOT ALIGN, USE A 7/16" [10mm] DRILL BIT AND THE METAL BRACKET AS A GUIDE TO DRILL THROUGH THE
BOARDS.

4906 (x2)
POST SUPPORT
BRACKET

193 (x14)

~~ BARRELNUT-11/2"

NOTE LOCATION OF 4906
AND 4104 BRACKETS

INSIDE
SN LEAVE HOLES CIRCLED
OPEN FOR FUTURE USE
9
° 9

972 (x14)
BOLT - 5 1/4" ¢

4104 (x2)
POST SUPPORT
BRACKET

21




STEP 9 - BEAM ASSE

MBLY

QTY | PART NUMBER | DESCRIPTION

8 H100193 NUT BARREL WH 5/16 X 1 1/2 BLK
2 H100458 LAG SCREW WH 5/16x2 BLK

8 H100972 BOLT WH 5/16x5 1/4 BLK

- HAND TIGHTEN ONLY.

- IF HOLES DO NOT ALIGN, USE A 7/16" [10mm] DRILL BIT AND THE MTAL BRACKET AS A GUIDE TO DRILL THOUGH THE

BOARDS.

- AFTER HARDWARE IS INSTALLED, FULLY TIGHTEN HARDWARE.

458 (x1)
LAG SCREW - 2"

L™

Isu\
193 (

BAR

N
J
NE

{

x8)
REL NUT -1 1/2"

458 (x1)

LAG SCREW - 2"

972 (x8)
BOLT - 5 1/4"

e o
LI -

5

22

/

ljl‘e,

(-]

L]

L}

\

I‘g*a

s




STEP 10 - BEAM ASSEMBLY

A4M04324 GABLE BEAM BRACE
(x4)

-HAND TIGHTEN HARDWARE.

QTY

PART NUMBER

DESCRIPTION

H100471

LAG SCREW WH 5/16x1 1/2 BLK

-NOTE ORIENTATION OF BRACKET MOUNTED TO TOP SIDE OF BEAM ASSEMBLY.
- AFTER BRACES HAVE BEEN INSTALLED, STAND ASSEMBLY UP AND SET ASIDE.

471 (x8) /
LAG SCREW - 1 1/2"
<
Vo ]
T

i -I
I II

23

-('

e

4324 (x4)
GABLE BEAM BRACE




REPEAT POST AND BEAM ASSEMBLY
STEPS 2 THROUGH 10

24




STEP 11 - GABLE ASSEMBLY

IQ

B01 GABLE BEAM - A4M04151 \
(x1) 19/16"x5 1/4"x1826 (39x134x1827)

QTY | PART NUMBER | DESCRIPTION
10 H101202 TORX PAN HEAD 1/4-20x3/4 ASSY

LI

B02 GABLE BEAM - A4M04152 J1  SPLICE BRACKET - A4M02230
(x1) 19/16"x5 1/4"x71 15/16" (39x134x1827) (x2) 15/16"x5 3/16"x39 3/8" (33.2x131.2x1000)

- HAND TIGHTEN HARDWARE.
- NOTE ORIENTATION OF J1 SPLICE BRACKET.

- SLIDE J1 SPLICE BRACKET INTO THE GABLE BEAMS AS SHOWN.
- ALIGN PILOT HOLES AND ATTACH WITH HARDWARE PROVIDED.

1202 (x10)
TORX PAN HEAD
1/4-20x3/4" ASSY

ALIGN PILOT HOLES IN
GABLE BEAM WITH HOLE
NOTE HOLES IN SPLICE BRACKET
FOR ORIENTATION

B01 (x1)
GABLE BEAM

B02 (x1)
GABLE BEAM

LEAVE CIRCLED SLOTS ABOVE
EMPTY, HARDWARE WILL BE
ADDED IN FUTURE STEP.

J1 (x2)

SPLICE BRACKET

25




STEP 12 - GABLE ASSEMBLY

Qry

PART NUMBER

DESCRIPTION

10

H101202

TORX PAN HEAD 1/4-20x3/4 ASSY

IQ

BO1
(x1)

GABLE BEAM - A4M04151
1 9/16"x5 1/4"x1826 (39x134x1827)

LI

B02 GABLE BEAM - A4M04152
(x1) 19/16"x5 1/4"x71 15/16" (39x134x1827)

- SLIDE GABLE BEAMS B01 AND B02 OVER J1 SPLICE BRACKET
- ALIGN PILOT HOLES AND ATTACH WITH HARDWARE PROVIDED.
- AFTER HARDWARE HAS BEEN INSERTED, FULLY TIGHTEN HARDWARE.

1202 (x10)
TORX PAN HEAD
1/4-20x3/4" ASSY

ALIGN PILOT HOLES WITH
HOLES IN SPLICE BRACKET

RO

B02 (x1)
GABLE BEAM

LEAVE CIRCLED SLOTS ABOVE
EMPTY, HARDWARE WILL BE

ADDED IN FUTURE STEP. BO1 (x1)

GABLE BEAM

26




STEP 13 - FRAME ASSEMBLY

Qry

PART NUMBER

DESCRIPTION

BEAM ASSEMBLY
(x2)

- HAND TIGHTEN HARDWARE.
- ADDITIONAL PEOPLE MAY BE HELPFUL FOR THIS STEP.

H101202

TORX PAN HEAD 1/4-20x3/4 ASSY

I

’._ﬁ

NOTE ORIENTATION OF
THREADED INSERTS.

GABLE BEAM

NOTE PILOT
HOLE LOCATIONS

ON POSTS AND
BEAMS

\

BEAM
ASSEMBLY

GABLE BEAM ASSEMBLY
(x2)

GABLE BEAM
ASSEMBLY

1202 (x16)
TORX PAN HEAD
1/4-20x3/4" ASSY

BEAM
ASSEMBLY




STEP 14 - FRAME ASSEMBLY

CRITICAL:

- SQUARE UNIT BEFORE PROCEEDING TO NEXT STEPS.

- THE BELOW DIMENSIONS ARE CRITICAL TO THE FINAL ASSEMBLY.
- MEASURMENTS SHOULD BE WITHIN +/- 1/4" [6mm].

- MEASURMENTS OUTSIDE OF TOLERANCE WILL LEAD TO ISSUES ON FUTURE ASSEMBLY STEPS.
- AFTER UNIT HAS BEEN SQUARED, COMPLETELY TIGHTEN HARDWARE.

E:o:: E:o::

15'-8 1/4" [4781mm)]|

DIMENSIONS ARE TAKEN
FROM INSIDE OF POST
TO INSIDE OF POST

28 L ®)




STEP 15 - ANGLE BRACE ASSEMBLY

QTY | PART NUMBER | DESCRIPTION

12 H100458 LAG SCREW WH 5/16x2 BLK

C01 ANGLE BRACE BRACKET - A4M04148 (C02 ANGLE BRACE BRACKET - A4M04153
(x2) 1 1/16"x1 1/4"x6" (27x31x152) (x2) 11/16"x1 1/4"x6" (27x31x152)

- ALIGN BRACKET WITH PILOT HOLES IN POST AND FOLLOW MEASURMENTS AS SHOWN.

458 (x12)
LAG SCREW - 2

4-5/8" [117mm]

)@ )
,@ 9
HAND TIGHTEN HARDWARE, MEASURE FROM .y,
THE INSIDE OF THE POST TO BRACKET AS SHOWN. g?giﬁglfgl QL",E'Q‘,ST_
THIS MEASURMENT SHOULD BE 4-5/8" [117mm]. THE ANGLED PORTION
FACES DOWN.

! BRACE
r BRACKET
‘\\h_coz(x1)' -
ANGLE >
BRACE sl
BRACKET ol
%
C02 (x1)
ANGLE
BRACE
BRACKET
C01 (x1)
ANGLE
BRACE
BRACKET
. 29
S




STEP 16 - ANGLE BRACE ASSEMBLY

QTY | PART NUMBER | DESCRIPTION
16 H101202 TORX PAN HEAD 1/4-20x3/4 ASSY

T

C04 ANGLE BRACE - A4M04150
(x2) 11/2"x5 15/16"x27 1/16" (38x151x687)

C03 ANGLE BRACE - A4M04148
(x2) 11/2"x5 15/16"x27 1/16" (38x151x687)

- HAND TIGHTEN UNTIL ALL HARDWARE IS INSERTED, THEN FULLY TIGHTEN.
- ALIGN ANGLE BRACE WITH THREADED INSERTS AS SHOWN BELOW.

1202 (x16)
TORX PAN HEAD
1/4-20x3/4" ASSY

C04 (x1) s T | C04 (x1)
ANGLE BRACE e ANGLE BRACE
\

C03 (x1)
ANGLE BRACE

30




STEP 17 - ANGLE BRACE ASSEMBLY

QTY | PART NUMBER | DESCRIPTION
12 H100458 LAG SCREW WH 5/16x2 BLK

CO01 ANGLE BRACE BRACKET - A4M04148 (C02 ANGLE BRACE BRACKET - A4M04153
(x2) 1 1/16"x1 1/4"x6" (27x31x152) (x2) 11/16"x1 1/4"x6" (27x31x152)

- MEASURE 4-5/8" [117mm] FROM THE INSIDE OF THE POST TO THE BRACKET.
- ALIGN BRACKET WITH PILOT HOLES IN POST AS SHOWN.

C02 (x1 ; 458 (x12
ANG(IZ(E) LAG()éCI)REW -2"
® BRACE 7 g
‘ BRACKET Y
T 2:©
O |/
LA 4
) @l Cbl
/ g
T 5
b: I '.“'
| °
%)
co1 (x1)
2 ANGLE
— BRACE
BRACKET

NOTE ORIENTATION OF BRACKET
ON POST. THE ANGLED PORTION
FACES AWAY FROM CORNER OF
BEAM/POST ASSEMBLY.

— W
L

B — . ,

b= N [ A ot (x)

' ANGLE
Hoge BRACE
OB BRACKET

c02 (x1)
ANGLE
BRACE
BRACKET

31




STEP 18 - ANGLE BRACE ASSEMBLY

QTY | PART NUMBER | DESCRIPTION
12 H100458 LAG SCREW WH 5/16x2 BLK

C01 ANGLE BRACE BRACKET - A4M04148 (C02 ANGLE BRACE BRACKET - A4M04153
(x2) 1 1/16"x1 1/4"x6" (27x31x152) (x2) 11/16"x1 1/4"x6" (27x31x152)

- MEASURE 4-5/8" [117mm] FROM THE INSIDE OF THE POST TO THE BRACKET.
- ALIGN BRACKET WITH PILOT HOLES IN POST AS SHOWN.

Co1 (x1)
458 (x12) ANGLE
LAG SCREW - 2" BRACE

BRACKET

C02 (x1

ANG(LE) NOTE ORIENTATION OF BRACKET
BRACE ON POST. THE ANGLED PORTION
BRACKET FACES AWAY FROM CORNER OF

BEAM/POST ASSEMBLY.

Co1 (x1)
ANGLE
BRACE
BRACKET

€02 (x1)
ANGLE
BRACE
BRACKET

32




STEP 19 - ANGLE BRACE ASSEMBLY

QTY

PART NUMBER

DESCRIPTION

16

H101202

TORX PAN HEAD 1/4-20x3/4 ASSY

L™ N

C06 ANGLE BRACE - A4M04321
(x2) 17/16"x5 5/16"x20 1/16" (36x135x509)

C05 ANGLE BRACE - A4M04320
(x2) 17/16"x5 5/16"x20 1/16" (36x135x509)

- HAND TIGHTEN UNTIL ALL HARDWARE IS INSERTED, THEN FULLY TIGHTEN.

- ALIGN ANGLE BRACE WITH THEADED INSERTS AS SHOWN BELOW.

C06 (x1)
ANGLE BRACE

ANGLE BRACE

CO05 (x1) 33

1202 (x16)
TORX PAN HEAD
1/4-20x3/4" ASSY

CO5 (x1)
ANGLE BRACE

6 6060
X
[le o

/s

C06 (x1)
ANGLE BRACE




STEP 20 - GABLE ASSEMBLY

0

12 H101202 TORX PAN HEAD 1/4-20x3/4 ASSY

f QTY | PART NUMBER | DESCRIPTION
/

0

B08 GABLE SUPPORT - A4M04318
(x2) 1 1/2"x5 15/16"x24 5/8" (38x152x625)

z N\ <

B09 GABLE SUPPORT - A4M04319 B07 VERTICAL GABLE SUPPORT - A4M04317
(x2) 1 1/2"x5 15/16"x24 5/8" (38x152x625) (x2) 11/2"x9 1/16"x34 11/16" (38x230x882)

- HAND TIGHTEN HARDWARE.
- ALIGN COMPONENTS WITH THREADED INSERTS.

1202 (x12)

TORX PAN HEAD =
1/4-20x3/4" ASSY

-

B07 TABS GO
TOWARD INSIDE

B07 (x1)
o gFRﬂCAL
| ABLE
B08 (x1) SUPPORT  B09 (x1)
GABLE GABLE
SUPPORT SUPPORT

B08 (x1)
GABLE
SUPPORT

B09 (x1)
GABLE
SUPPORT

B07 (x1)
VERTICAL
GABLE SUPPORT

34




STEP 21 - GABLE ASSEMBLY

QTY | PART NUMBER | DESCRIPTION
10 H101202 TORX PAN HEAD 1/4-20x3/4 ASSY

L ..

B03 GABLE BEAM - AAM04157
(x2) 1 1/2"x5 1/4"x79 1/2" (38x134x2019)

- HAND TIGHTEN HARDWARE.
- ALIGN COMPONENTS WITH THREADED INSERTS.

1202 (x10)
TORX PAN HEAD
1/4-20x3/4" ASSY

— (=)
€V

@)
@

B03 (x2)
GABLE BEAM




STEP 22 - GABLE ASSEMBLY

QTY | PART NUMBER | DESCRIPTION

10 H101202 TORX PAN HEAD 1/4-20x3/4 ASSY

. ./

BO4 GABLE BEAM - A4M04158
(x2) 1 1/2"x5 1/4"x79 1/2" (38x134x2019)

- HAND TIGHTEN HARDWARE.
- ALIGN COMPONENTS WITH THREADED INSERTS.

@ 1202 (x10)

TORX PAN HEAD
\ 1/4-20x3/4" ASSY

B04 (x2)
GABLE BEAM




STEP 23 - GABLE ASSEMBLY

Qry

PART NUMBER

DESCRIPTION

H101202

TORX PAN HEAD 1/4-20x3/4 ASSY

A4M04905 RIDGE CLIP
(x2)

- HAND TIGHTEN HARDWARE, AFTER ALL HARDWARE HAS BEEN INSTALLED FULLY HIGHTEN ALL HARDWARE

FROM PREVIOUS STEPS.
- ALIGN COMPONENTS WITH THREADED INSERTS.

4905

RIDGE CLIP

ALIGN RIDGE CLIP
WITH THREADED INSERTS

1202 (x8)

(x2)

TORX PAN HEAD
1/4-20x3/4 ASSY




STEP 24A - RIDGE PEAK ASSEMBLY

B _ — . . QTY | PART NUMBER | DESCRIPTION
ADO2 PEAK SUPPORT - W4L21552 22 H100382 SCREW PFH 8x1 3/4 BLK
(x1)  15/16"x4"x81 1/8" (24x102x2061)
ADO3 PEAK SUPPORT - W4L21546
(x1) 15/16"x4"x62 1/16" (24x102x1576) | . B B : . m
|; : - ° ° | A4M04902 RIDGE PLATE
AD04 PEAK SUPPORT - W4L21553 (x1)

(x1) 15/16"x4"x79 3/4" (24x102x2025) ; , "
J A4M04901 RIDGE PLATE
(x1)

ADO5 PEAK SUPPORT - W4L21547
(x1) 15/16"x4"x63 7/16" (24x102x1612)

- NOTE ORIENTATION OF ADO2, AD03, AD04, AND ADO5 BOARDS NOTE ORIENTATION
- ALIGN AD02/AD03 AND RIDGE PLATE HOLES WITH PILOT HOLES IN AD04/AD05 BOARD. OF NOTCHES

ADO3 (x1)
PEAK SUPPORT

382 (x22)

SCREW -1 3/4"\

4901 (x1)
RIDGE PLATE

ADO2 (x1)
PEAK SUPPORT |
ADO04 (x1)
PEAK SUPPORT
4902 (x1)
- RIDGE PLATE
ADOS5 (x1)
PEAK SUPPORT
=

— NOTE ORIENTATION
OF NOTCHES

38



STEP 24B - RIDGE PEAK ASSEMBLY

QTY | PART NUMBER | DESCRIPTION
6 H100379 TNUT-5/16" BLK

- ROTATE ASSEMBLY FROM PREVIOUS STEP TO REFLECT SCREWS FACING DOWN.

379 (x6)
TNUT-5/16"

39



STEP 25 B RIDGE PEAK ASSEMBY QTY | PART NUMBER | DESCRIPTION
2 H100195 BOLT WH 5/16x2 3/4 BLK
2 H100479 NUT LOCK 5/16 BLK
2 H100630 WASHER FLAT 8x19 BLK

/.

RIDGE PEAK ASSEMBLY

- ALIGN HOLES IN RIDGE PEAK ASSEMBLY FROM PREVIOUS STEP WITH HOLES IN RIDGE CLIP BRACKET.
- FULLY TIGHTEN HARDWARE.

479 (x2)
LOCK NUT - 5/16"

195 (x2)
BOLT-2 3/4"
630 (x2)
WASHER - 8x19
RIDGE PEAK
ASSEMBLY

BACK

NOTE SCREWS
ARE LOCATED
ON LEFT SIDE

OF STUCTURE.




STEP 26A - ROOF PANEL 'A' ASSEMBLY

QTY | PART NUMBER | DESCRIPTION
- - - L L 6 H100201 SCREW PFH 8x2 1/2 BLK
L — RA'FTER T 1"76 - -/ 2 H100379 T-NUT 5/16 BLK
(x1) 1 7/16"x3 3/8"x95 1/16" (36x86x2414) 6 H100391 SCREW PFH 8x2 BLK
e — L s 7 L. : N
E08 RAFTER - WAL21799 AD0O7 RIDGE SUPPORT - W4L21801
(x1) 1 7/16"x3 3/8"x95 1/16" (36x86x2414) (x1)  15/16"x4"x32 11/16" (24x102x830)
/ —_J e e —_J i Sy / ‘ . L]
E10 RAFTER - W4L21934 E03 TRIM BOARD - W4L21551
(x1) 17/16"x3 3/8"x95 1/16" (36x86x2414) (x1) 7 5/16"x3 3/8"x58 9/16" (36x86x1488)

- INSERT T-NUTS FIRST, FAILURE TO DO SO WILL RESULT IN INCORRECT ASSEMBLY.
- NOTE ORIENTATION OF E03 BOARD AND HOLES IN AD07 BOARD ARE TOWARD THE BOTTOM.

- ALIGN ADO7 AND E03 WITH PILOT HOLES IN RAFTER BOARDS.

- TO HELP WITH ORGANIZATION, WE SUGGEST WRITING 'S1A' ON THE SCREW SIDE OF AD07 RIDGE SUPPORT TO KEEP
TRACK OF SECTION 1, PANEL A.

ADO7 (x1)
RIDGE SUPPORT

”\391 (x6)

SCREW - 2"

E04 (x1)
RAFTER

E08 (x1)
RAFTER

379 (x2)
T-NUT - 5/16"

E03 (x1)
TRIM BOARD

DO NOT OVERTIGHTEN
H100201 SCREWS

201 (x6 E10 (x1) »
SCREW -2 1/2" RAFTER 7




STEP 26B - ROOF PANEL 'A' ASSEMBLY

QTY | PART NUMBER | DESCRIPTION
A e . — . — . — . V4 8 H100201 SCREW PFH 8x2 1/2 BLK
E04 RAFTER - W4L21176 4 H100379 T-NUT 5/16 BLK
(x2) 17/16"x3 3/8"x95 1/16" (36x86x2414) 3 H100391 SCREW PFH 8x2 BLK

[ — — — — /

EO8 RAFTER -W4L21799
(x2) 17/16"x3 3/8"x95 1/16" (36x86x2414)

o . ° ° . o -

E09 TRIM BOARD - W4L21840
" " " ADO6 RIDGE SUPPORT - W4L21549
(x1) 11 1/2"x3 3/8"x50 3/16" (36x86x1274) (x1)  15/16"x4"x50 3/16" (24x102x1274)

- INSERT T-NUTS FIRST, FAILURE TO DO WILL RESULT IN INCORRECT ASSEMBLY.
- NOTE ORIENTATION OF E09 BOARD AND HOLES IN AD06 BOARD ARE TOWARD THE BOTTOM.

- ALIGN ADO6 AND E09 WITH PILOT HOLES IN RAFTER BOARDS

- TO HELP WITH ORGANIZATION, WE SUGGEST WRITING 'S2A' ON THE SCREW SIDE OF AD06 RIDGE SUPPORT TO KEEP
TRACK OF SECTION 2, PANEL A.

ADO6 (x1)
RIDGE SUPPORT 391 (x8)
SCREW - 2"

E04 (x1)
E04 (x1)
RAFTER RAFTER
379 (x4)
T-NUT - 5/16"

201 (x8)
SCREW - 2 1/2"

E09 (x1)

EO08 (x2)
TRIM BOARD RAFTER

DO NOT OVERTIGHTEN
H100201 SCREWS




STEP 26C - ROOF PANEL 'A' ASSEMBLY

/ ~ / QTY | PART NUMBER | DESCRIPTION

E04 RAFTER-waL21176 6 H100201 SCREW PFH 8x2 1/2 BLK
— ) x3 /8 (36xB6x2414) v 2 | H100379 T-NUT 5/16 BLK

6 H100391 SCREW PFH 8x2 BLK

E08 RAFTER -W4L21799

(x1) 17/16"x3 3/8"x95 1/16" (36x86x2414)
/ ;l/\ e — | ) . | N /

E10 RAFTER - W4L21934 . . . .

(x1) 17/16"x3 3/8"x95 1/16" (36x86x2414)

AD0O7 RIDGE SUPPORT - W4L21801
(x1) 156/16"x4"x32 11/16" (24x102x830)

E03 TRIM BOARD - W4L21551
(x1) 7 5/16"x3 3/8"x58 9/16" (36x86x1488)
- INSERT T-NUTS FIRST, FAILURE TO DO SO WILL RESULT IN INCORRECT ASSEMBLY.
- NOTE ORIENTATION OF E03 BOARD AND HOLES IN AD07 BOARD ARE TOWARD THE BOTTOM.
- ALIGN ADO7 AND E03 WITH PILOT HOLES IN RAFTER BOARDS.

- TO HELP WITH ORGANIZATION, WE SUGGEST WRITING 'S3A' ON THE SCREW SIDE OF ADO7 RIDGE SUPPORT TO KEEP
TRACK OF SECTION 3, PANEL A.

E10 (x1)
ADO7 (x1) RAFTER
RIDGE SUPPORT

391 (x6)
SCREW - 2"

E04 (x1)
RAFTER

379 (x2)
T-NUT - 5/16"

E08 (x1)
RAFTER

DO NOT OVERTIGHTEN
H100201 SCREWS

E03 (x1)
TRIM BOARD

201 (x6)
SCREW - 2 1/2"




STEP 26D - ROOF PANEL 'A' ASSEMBLY

QTY | PART NUMBER | DESCRIPTION

12 H100198 WASHER LOCK EXT 8x19
12 H100478 WASHER FLAT 8x27 BLK

12 H100479 NUT LOCK 5/16 BLK

12 H100503 BOLT WH 5/16x3 1/2 BLK

- ALIGN HOLES IN MIDDLE RAFTERS AND FASTEN HARDWARE AS SHOWN

503 (x12)
BOLT - 3 1/2"

479 (x12)

LOCK NUT - 5/16"
198 (x12)

WASHER - 8x19

478 (x12)
WASHER - 8x27

44




STEP 26E - ROOF PANEL 'A' ASSEMBLY

QTY | PART NUMBER | DESCRIPTION

20 | H100171 BOLT WH 1/4x1 BLK

20 H100398 TNUT-1/4" BLK

HO1  PURLIN - W4L21550

(x10)  15/16"x3 3/8"X58 1/2" (24x86x1486) A4M04154 PURLIN SUPPORT BRACKET

(x10)

- NOTE ORIENTATION OF BRACKET, LONG PART OF BRACKET ATTACHES TO PURLIN BOARD.
- COMPLETE THIS STEP 10 TIMES.

HO1 (x1)
PURLIN

398 (x2)
TNUT-1/4"

4154 (x1)

T PURLIN
© SUPPORT

171 (x2) BRACKET

BOLT - 1"

45



STEP 26F - ROOF PANEL 'A' ASSEMBLY

QTYy

PART NUMBER

DESCRIPTION

100

H100391

SCREW PFH 8x2 BLK

N HO2
HO1 PURLIN ASSEMBLY - STEP 26D x5)

(x10)

- ALIGN PURLINS WITH PILOT HOLES IN RAFTERS.

3M(ﬂ0m
SCREW -

H02 (x5)
HO1 (x5)

BURL PURLIN
ASSEMBLY —

PURLIN - W41.21803

15/16"x3 3/8"x50 1/16" (24x86x1272)

il

_Lle

il

125-7/8" [657mm]| - -

OVERHANG DISTANCE FOR PURLINS IS
25-7/8" [657mm] FROM END OF PURLIN
TO RAFTER BOARD ON BOTH ENDS.

46

HO1 (x5)
PURLIN
ASSEMBLY




STEP 26G - ROOF PANEL 'A' ASSEMBLY
QTY | PART NUMBER | DESCRIPTION

6 | H100379 T-NUT 5/16 BLK
y s . . . .. VA 20 | H100460 LAG SCREW WH 1/4x1 BLK

D01 FASCIA - W4L21164
(x1) 17/16"x5 1/4"x100" (36x134x2540)

D02 FASCIA - W4L21175
(x1) 17/16"x5 1/4"x100" (36x134x2540)

- INSERT T-NUTS FIRST.
- ALIGN D01 AND D02 PILOT HOLES WITH HOLES IN 4154 BRACKETS ATTACHED IN PREVIOUS STEP.

379 (x6)
T-NUT - 5/16"

FLUSH

460 (x20)

. 0
LAG SCREW - 1" F
0

/ - ]

NOTE ORIENTATION (g

OF NOTCH IN BOTH Ay
D01 AND D02 BOARDS
/ 4
Cor /
FAsgA) LIGN BRACKET

WITH PILOT
HOLES

D02 (x1)
FASCIA



STEP 26H - ROOF PANEL 'A' ASSEMBLY

QTY | PART NUMBER | DESCRIPTION

5 8 H100797 SCREW PWH 8x1 BLK
0
0)
0
A4M04907 FASCIA BRACKET A4M04908 FASCIA BRACKET
(x1) (x1)

- ALIGN BRACKET 1/4" [6Bmm] FROM TOP OF TRIM BOARD AS SHOWN.
- ATTACH FASCIA BRACKET 4907 AND 4908 BY DRILLING A 1/8" [3mm] PILOT HOLE AND FASTENING WITH 797 SCREWS.

PEAK

4907 (x1)
FASCIA BRACKET

ALIGN BRACKET ALIGN BRACKET 4908 (x1)

TOP OF BOARD TOP OF BOARD

797 (x8)
SCREW - 1"




STEP 261 - ROOF PANEL 'A' ASSEMBLY

CRITICAL:

- SQUARE UNIT BEFORE PROCEEDING TO NEXT STEPS.

- THE BELOW DIMENSIONS ARE CRITICAL TO THE FINAL ROOF ASSEMBLY.

- MEASURMENTS BELOW SHOULD BE HELD WITH IN +/- 1/4" [6mm)].

- MEASURMENTS OUTSIDE OF TOLERANCE WILL LEAD TO THE INABILITY TO ASSEMBLE THE ROOF.

14'-3 1/16" [4345mm]

TIP : LOOSEN HARDWARE TO ADJUST FOR SQUARING IF NEEDED

49



——————
EEEEEEEEEEEEEEEEEEEEEEEEEE
DDDDDDDDDDDD

IIIIIIIIIIIIIIIIIIIIIIIIIIII
SSSSSSS

PEA
7

/ / / 7
,,,,,,,,,

/////// Wi
Y g

5



STEP 28 - ROOF PANEL 'A' ASSEMBLY

L |

—————————

QTY | PART NUMBER | DESCRIPTION

40 H101117 SCREW WOODGRIP 10-16x3/4" BLK

=.

=

| |
. .
A4M04160 29GA STEEL SHEETING
(x1)

- MAKE SURE ROOF PANEL IS SQUARE BEFORE MOVING ON.

LEAVE 3/8" [10mm]
OVERHANG

)

\

e |
NN

A4M04903 29GA STEEL SHEETING
(x1)

4

1117 (x40)
SCREW - 3/4"

NOTE RIB
OVERLAP

\\Lﬁ
¥
4160 (x1)
S~ | 29GA STEEL

SHEETING SHOULD MEASURE 1/8" [3mm] FROM
THE EDGE TO THE D01 BOARD AS SHOWN.

4903 (x1)
29GA STEEL
SHEETING
1/8" Bmm]— s < SHEETING
Mt bl Ll -
4903 SHEETING WILL
/_ HAVE A PARTIAL RIB
1
D01
FASCIA\

FLUSH ENDS _/

OF SHEETING

51




STEP 29 - ROOF PANEL 'A' ASSEMBLY

QTY | PART NUMBER | DESCRIPTION

35 H101117 SCREW WOODGRIP 10-16x3/4" BLK
-—

| |

_ —_——————————
[ T - - - = i I O - 5 0 = {
f - = = = = | I : - - - - |

] ,I
A4MO04160 29GA STEEL SHEETING A4M24330 29GA STEEL SHEETING
(x1)

- PANEL A4M04330 WILL HAVE A PARTIAL RIB AS SHOWN BELOW.

PLACE FULL RIB
OVER PARTIAL RIB ﬁ

1117 (x35)
\ SCREW - 3/4" (
(O @ O
o @ ® o O @ @ O
@) @ ®

4330 (x1)
29GA STEEL SHEETING
4160 (x1)
29GA STEEL SHEETING PANEL 4330 HAS

/ PARTIAL RIB

52
FLUSH ENDS OF SHEET



STEP 30 - ROOF PANEL 'A' ASSEMBLY

QTY | PART NUMBER | DESCRIPTION

40 | H101117 SCREW WOODGRIP 10-16x3/4" BLK
e ———————
| |
=
| . 3 3 > T |
=
i . , . , . |
=
I !
_—
4160 29GA STEEL SHEETING
(x2)
1117 (x40)
SCREW - 3/4"

PLACE FULL RIB
OVER PARTIAL RIB

4160 (x1)
29GA STEEL SHEETING

FLUSH ENDS OF SHEETS



STEP 31 - ROOF PANEL 'A' ASSEMBLY

EEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEE

CCCCCCCCCCCCCC

A



STEP 32A - ROOF PANEL 'B' ASSEMBLY

L ~ - -/ QTY | PART NUMBER | DESCRIPTION
Eq4 f?ﬁgﬁ%ggﬂg;mﬁ@l 36x86x2414 6 H100201 SCREW PFH 8x2 1/2 BLK
— Ot} 1 711673 3875 115" (ax8ma24td) . 5 [ZJmiowsr T-NUT 5/16 BLK
e 6 | H100391 SCREW PFH 8x2 BLK
(x1) 17/16'x3 3/8"x95 1/16" (36x86x2414)
/ “_l‘/\; —_J —_J I_.l . —_—J /
E10 RAFTER - W4L21934 . .
(x1) 17/16"x3 3/8"x95 1/16" (36x86x2414) . ° ° - ° °
. : : | ‘ AD0O8 RIDGE SUPPORT - W4L21802
E05 TRIM BOARD W/ PRODUCT ID - W2A04657 (1) 15/16"x4"x32 11/16" (24x102x830)

(x1) 1 1/2"x3 3/8"x58 9/16" (39x86x1488)

- INSERT T-NUTS FIRST. FAILURE TO DO SO WILL RESULT IN INCORRECT ASSEMBLY.
- NOTE ORIENTATION OF E05 BOARD AND HOLES IN AD08 BOARD ARE TOWARD BOTTOM.

- ALIGN AD08 AND E05 WITH PILOT HOLES IN RAFTER BOARDS.
- TO HELP WITH ORGANIZATION, WE SUGGEST WRITING 'S3B' ON THE SCREW SIDE OF AD08 RIDGE SUPPORT TO KEEP
TRACK OF SECTION 3, PANEL B.

ADOS (x1)
RIDGE SUPPORT

391 (x6)

é PEAK //_ SCREW - 2"

EO08 (x1)
RAFTER E04 (x1)

RAFTER

379 (x2)
T-NUT - 516"

E05 (x1)
TRIM BOARD
W/ PRODUCT ID

DO NOT OVERTIGHTEN
H100201 SCREWS

E10 (x1) 201 (x6)
RAFTER SCREW -2 1/2"

55



STEP 32B - ROOF PANEL 'B' ASSEMBLY

s  — = . - QTY | PART NUMBER | DESCRIPTION
F04 RAFTER -WAL21176 8 H100201 SCREW PFH 8x2 1/2 BLK
(x2) 1 7/16"x3 3/8"x95 1/16" (36x86x2414) 4 H100379 T-NUT 5/16 BLK
/ L L L 7 8 H100391 SCREW PFH 8x2 BLK
E08 RAFTER - W4L21799 *»—4—{ 8-7/8" [224mm]]
(x2) 1 7/16"x3 3/8"x95 1/16" (36x86x2414)
ADO1 RIDGE SUPPORT - W4L21548
E09 TRIM BOARD - W4L21840 GE : R
(x1) 11 1/2"x3 3/8"x50 3/16" (36x86x1274) (x1)  15/16"x4"x50 3/16" (24x102x1274)

- INSERT T-NUTS FIRST. FAILURE TO DO SO WILL RESULT IN INCORRECT ASSEMBLY.
- NOTE ORIENTATION OF E09 BOARD AND HOLES IN AD01 BOARD ARE TOWARD THE BOTTOM.

- ALIGN ADO1 AND E09 WITH PILOT HOLES IN RAFTER BOARDS.
- TO HELP WITH ORGANIZATION, WE SUGGEST WRITING 'S2B' ON THE SCREW SIDE OF AD0O1 RIDGE SUPPORT TO KEEP
TRACK OF SECTION 2, PANEL B

8-7/8" [224mm]

ADO1 (x1) 391 (x8)
RIDGE SUPPORT SCREW -2

E04 (x1)
RAFTER

E04 (x1)
RAFTER
379 (x2)
T-NUT - 5/16"

DO NOT OVERTIGHTEN

H100201 SCREWS 201 (x8)
S SCREW -2 1/2"
E08 (x2)
RAFTER

E09 (x1)
TRIM BOARD



STEP 32C - ROOF PA

NEL 'B' ASSEMBLY

/ N - - 7 QTY [ PART NUMBER | DESCRIPTION
E0O4 RAFTER - W4L21176 6 H100201 SCREW PFH 8x2 1/2 BLK
(x1) 1 7/16"x3 3/8"x95 1/16" (36x86x2414) 2 H100379 T-NUT 5/16 BLK
/ - — — — — 6 H100391 SCREW PFH 8x2 BLK
E0O8 RAFTER -W4L21799
(x1) 17/16"x3 3/8"x95 1/16" (36x86x2414)
[ T — — - . — /

E10 RAFTER - W4L21934
(x1)

[} ° o ° o

1 7/16"x3 3/8"x95 1/16" (36x86x2414)

EO03 TRIM BOARD - W4L21551

(x1) 7 5/16"x3 3/8"x58 9/16" (36x86x1488)

- INSERT T-NUTS FIRST. FAILURE TO DO SO WILL RESULT IN INCORRECT ASSEMBLY.
- NOTE ORIENTATION OF E03 BOARD AND HOLES IN AD08 BOARD ARE TOWARD THE BOTTOM.

- ALIGN ADO8 AND E03 WITH PILOT HOLES IN RAFTER BOARDS.
- TO HELP WITH ORGANIZATION, WE SUGGEST WRITING 'S1B' ON THE SCREW SIDE OF AD08 RIDGE SUPPORT TO KEEP

TRACK OF SECTION 1, PANEL B.

DO NOT OVERTIGHTEN
H100201 SCREWS

201 (x6)
SCREW - 2 1/2"

AD08 RIDGE SUPPORT - W41.21802
(x1) 15/16"x4"x32 11/16" (24x102x830)

AL PEAK  ADOS (x1)
RIDGE SUPPORT
E04 (x1) > Y ey 7
RAFTER™ T —
379 (x2) ‘
T-NUT - 5/16"
E08 (x1)
RAFTER
= E03 (x1)
: —==A TRIM BOARD
%") ) 7’=::=:)—:—(:::=::=:)_:_( —
%:74"’%.,% T——
E10 (x1) I
RAFTER

57




STEP 32D - ROOF PANEL 'B' ASSEMBLY

QTY | PART NUMBER | DESCRIPTION

12 H100198 WASHER LOCK EXT 8x19
12 H100478 WASHER FLAT 8x27 BLK

12 H100479 NUT LOCK 5/16 BLK

12 H100503 BOLT WH 5/16x3 1/2 BLK

- ALIGN HOLES IN MIDDLE RAFTERS AND FASTEN HARDWARE AS SHOWN

503 (x12)
BOLT - 3 1/2"

479 (x12)
LOCK NUT - 5/16"

198 (x12)
WASHER - 8x19

478 (x12)
WASHER - 8x27

58




STEP 32E - ROOF PANEL 'B' ASSEMBLY

QTY | PART NUMBER | DESCRIPTION

20 | H100171 BOLT WH 1/4x1 BLK

20 H100398 TNUT-1/4" BLK

HO1  PURLIN - W4L21550

(x10)  15/16"x3 3/8"X58 1/2" (24x86x1486) A4M04154 PURLIN SUPPORT BRACKET

(x10)

- NOTE ORIENTATION OF BRACKET, LONG PART OF BRACKET ATTACHES TO PURLIN BOARD.
- COMPLETE THIS STEP 10 TIMES.

HO1 (x1)
PURLIN

398 (x2)
TNUT-1/4"

4154 (x1)

T PURLIN
© SUPPORT

171 (x2) BRACKET

BOLT - 1"

59



STEP 32F - ROOF PANEL 'B' ASSEMBLY

QTYy

PART NUMBER

DESCRIPTION

100

H100391

SCREW PFH 8x2 BLK

HO1 PURLIN ASSEMBLY - STEP 32D
(x10)

- ALIGN PURLINS WITH PILOT HOLES IN RAFTERS.

3M(ﬂ0m
SCREW -

HO2 (x5)
HO1 (x5) PURLIN

PURLIN
ASSEMBLY

HO2
(x5)

PEAK

PURLIN - W41.21803

15/16"x3 3/8"x50 1/16" (24x86x1272)

OVERHANG DISTANCE FOR PURLINS IS
25-7/8" [657mm] FROM END OF PURLIN
TO RAFTER BOARD ON BOTH ENDS.

il

_Lle

il

25-7/8" [657mm]| - -

60

HO1 (x5)
PURLIN
ASSEMBLY




STEP 32G - ROOF PANEL 'B' ASSEMBLY
QTY | PART NUMBER | DESCRIPTION

6 | H100379 T-NUT 5/16 BLK
y s . . . .. VA 20 | H100460 LAG SCREW WH 1/4x1 BLK

D01 FASCIA - W4L21164
(x1) 17/16"x5 1/4"x100" (36x134x2540)

D02 FASCIA - W4L21175
(x1) 17/16"x5 1/4"x100" (36x134x2540)

- INSERT T-NUTS FIRST.
- ALIGN D01 AND D02 PILOT HOLES WITH HOLES IN 4154 BRACKETS ATTACHED IN PREVIOUS STEP.

379 (x6)
T-NUT - 5/16"

FLUSH

460 (x20)

. 0
LAG SCREW - 1" F
0

/ - ]

NOTE ORIENTATION (g

OF NOTCH IN BOTH Ay
D01 AND D02 BOARDS
/ 4
Cor /
FAsgA) LIGN BRACKET

WITH PILOT
HOLES

D02 (x1)
FASCIA



STEP 32H - ROOF PANEL 'B' ASSEMBLY

QTY | PART NUMBER | DESCRIPTION

5 8 H100797 SCREW PWH 8x1 BLK
0
0)
0
A4M04907 FASCIA BRACKET A4M04908 FASCIA BRACKET
(x1) (x1)

- ALIGN BRACKET 1/4" [6Bmm] FROM TOP OF TRIM BOARD AS SHOWN.
- ATTACH FASCIA BRACKET 4907 AND 4908 BY DRILLING A 1/8" [3mm] PILOT HOLE AND FASTENING WITH 797 SCREWS.

PEAK

4907 (x1)
FASCIA BRACKET

ALIGN BRACKET ALIGN BRACKET 4908 (x1)

TOP OF BOARD TOP OF BOARD

797 (x8)
SCREW - 1"




STEP 321 - ROOF PANEL 'B' ASSEMBLY

CRITICAL:

- SQUARE UNIT BEFORE PROCEEDING TO NEXT STEPS.

- THE BELOW DIMENSIONS ARE CRITICAL TO THE FINAL ROOF ASSEMBLY.

- MEASURMENTS BELOW SHOULD BE HELD WITH IN +/- 1/4" [6mm].

- MEASURMENTS OUTSIDE OF TOLERANCE WILL LEAD TO THE INABILITY TO ASSEMBLE THE ROOF.

| =

143 1/16" [4345mm]

TIP : LOOSEN HARDWARE TO ADJUST FOR SQUARING IF NEEDED

63



STEP 33 - ROOF PANEL 'B' ASSEMBLY

7 /
D01 7/ 7
FASCIA 7/ 7/
// /, /
/ /
/ 4
/ //
// 7
/) 7
/ 7
/ 7
/
/ 7
/ /, /
// 7
/) //
4 Y
/) 7/
A {/ / //
A4 / /
B N

EL STEPS 34-36



STEP 34 - ROOF PANEL 'B' ASSEMBLY

QTY | PART NUMBER | DESCRIPTION

40 H101117 SCREW WOODGRIP 10-16x3/4" BLK

A4M04160 29GA STEEL SHEETING A4M05349 29GA STEEL SHEETING
(x1) (x1)

- MAKE SURE ROOF PANEL IS SQUARE BEFORE MOVING ON

- . '/
1117 (x40)
SCREW - 3/4"
\

NOTE RIB
<
\
LEAVE 3/8" [10mm]
OVERHANG

OVERLAP
3/8" [10mm] -

-

SHEETING SHOULD MEASURE 1/8" [3mm] FROM
THE EDGE TO THE D02 BOARD AS SHOWN.

1/8" [3mm} -

5349 (x1) -
SHEETING 4160 (x1) _ FASCIA
29GA STEEL
SHEETING
| i Y Ot
i | I | AP || PP | i 1IN !
. Ll L L] 1 In | I
Ll Ll L] | — | I
. Ll L L] L] ] | 11T
: | | | | S | — 1 )=
: : b5 IS B B \ ¥ - pL

FLUSH ENDS OF SHEETING



STEP 35 - ROOF PANEL 'B' ASSEMBLY

QTY | PART NUMBER | DESCRIPTION

35 H101117 SCREW WOODGRIP 10-16x3/4" BLK

A4M04160 29GA STEEL SHEETING Aﬂ(fl\q(;5348 29GA STEEL SHEETING
(x1) X

- PANEL A4M05348 WILL HAVE A PARTIAL RIB AS INDICATED BELOW.

PLACE FULL RIB
OVER PARTIAL RIB

1117 (x35)

SCREW - 3/4" NOTE RIB

OVERLAP

v

N
\_,/

PARTIAL RIB\

5348 (x1)

29GA STEEL

SHEETING 4160 (x1)
29GA STEEL

SHEETING

OF SHEETS 66



STEP 36 - ROOF PANEL 'B' ASSEMBLY

QTY | PART NUMBER | DESCRIPTION

40 H101117 SCREW WOODGRIP 10-16x3/4" BLK

e ——1

]
I |
A4M04160 29GA STEEL SHEETING
(x2)

NOTE RIB PLACE FULL RIB

1117 (x40) OVERLAP OVER PARTIAL RIB
SCREW - 3/4"

4160 (x2)
29GA STEEL SHEETING

FLUSH ENDS/

OF SHEETS 67




STEP 37 - ROOF PANEL 'B' ASSEMBLY

- SEPERATE ROOF PANEL FOR EASE OF ASSEMBLY
- REMOVE HARDWARE AND SET ASIDE. IT WILL BE USED AGAIN AFTER BOTH SECTIONS ARE INSTALLED.

“‘i




STEP 38 - ROOF ASSEMBLY

QTY | PART NUMBER | DESCRIPTION
2 H100195 BOLT WH 5/16x2 3/4 BLK
é 1 2 H100198 WASHER LOCK EXT 8x19

ABP00460 6" QUICK RELEASE CLAMP

- HAND TIGHTEN HARDWARE.

- ADDITIONAL PEOPLE ARE HELPFUL FOR THIS STEP.
- SLIDE ROOF PANEL ALONG GABLE BEAM.
- USE A6P00460 QUICK RELEASE CLAMPS IF NEEDED.

SECTION 1, PANEL B

195 (x2)
BOLT-2 3/4"

198 (x2)
WASHER - 8x19

ATTACH HARDWARE INTO

T-NUTS INSTALLED IN EARLIER
STEP.




STEP 39 - ROOF ASSEMBLY QTY | PART NUMBER | DESCRIPTION
2 | 1100198 HER LOCK EXT 8x19




STEP 40 - ROOF ASSEMBLY

QTY | PART NUMBER | DESCRIPTION
6 H100459 BOLT WH 5/16x1 1/4 BLK

A4M02086 GABLE BRACKET
(x1)

- FASTEN HARDWARE INTO T-NUTS INSTALLED IN D01 AND D02 BORDS.
- HAND TIGHTEN HARDWARE.

2086 (x1)
GABLE BRACKET

459 (x6)
BOLT -1 1/4"




STEP 41 - ROOF ASSEMBLY

CRITICAL:

- IT IS IMPORTANT THAT THE PANELS ARE INSTALLED AS SHOWN.
- PARTIAL RIB MUST BE INSTALLED UNDER FULL RIB.

- FAILURE TO DO SO WILL RESULT IN LEAKING.

- MUST SLIDE PANEL UP FROM BOTTOM WITH RIBS OVERLAPPING.

ENSURE FULL RIB IS

ATTACHED ON TOP Of SECTION 2, PANEL B
/ PARTIAL RIB

72 L




QTY | PART NUMBER | DESCRIPTION

STEP 42 B ROOF ASSEMBLY 2 H100195 BOLT WH 5/16x2 3/4 BLK
8 H100198 WASHER LOCK EXT 8x19
6 H100478 WASHER FLAT 8x27 BLK
6 H100479 NUT LOCK 5/16 BLK
6

H100503 BOLT WH 5/16x3 1/2 BLK

e
\ AN REUSE HARDWARE SET

\> ASIDEWHEN PALENS
WERE SEPERATED
AAAAAAAAAAAAAAAAAAAAAAAAAAA

- HAND TIGHTEN HARDWARE.

- ADDITIONAL PEOPLE ARE HELPFUL FOR THIS STEP.

- SLIDE ROOF PANEL ALONG GABLE BEAM.

- ALIGN HOLES AND ATTACH HARDWARE AS SHOWN BELOW.

- USE A6P00460 QUICK RELEASE CLAMPS IF NEEDED. IMPORTANT TO ATTACH HARDWARE
ALONG RIDGE PEAK FIRST, FASTEN
ROOF PANELS TOGETHER AFTER

195 (x2)
503 (x6) BOLT-2 3/4"

198 (x6) 6 .

WASHER - 8x19 BOLT -3 1/2
.
%

[ =
e ) —
B, |

N\ 7

198 (x2)
WASHER - 8x19

478 (x6)

479 (x6) )
LOCK NUT - 5116 WASHER-8x27




STEP 43 - ROOF ASSEMBLY

| —
wiko
NLL

=Ouw
mRmm
Jdo-Jw-
gsIx®
TTTTT
SSSSS
e
m WWWW




QTY | PART NUMBER | DESCRIPTION

STEP 44 - ROOF ASSEMBLY 10 | H100198 WASHER LOCK EXT 8x19
6 | H100478 WASHER FLAT 8x27 BLK

. 10| H100479 NUT LOCK 5/16 BLK
i ﬁ\ 6 | H100503 BOLT WH 5/16x3 1/2 BLK
T ] [ 4 | H100534 BOLT WH 5/16x4 1/2 BLK
- 3 — 4 | H100630 WASHER FLAT 8x19 BLK

|

REUSE HARDWARE SET

e
A\
2. ASIDEWHEN PALENS

A6I2’010)460 6" QUICK RELEASE CLAMP WERE SEPERATED
X

- HAND TIGHTEN HARDWARE.

- ADDITIONAL PEOPLE ARE HELPFUL FOR THIS STEP.

- SLIDE ROOF PANEL ALONG GABLE BEAM.

- ALIGN HOLES AND ATTACH HARDWARE AS SHOWN BELOW.
- USE A6P00460 QUICK RELEASE CLAMPS IF NEEDED

534 (x4)
BOLT - 4 1/2"

IMPORTANT TO ATTACH
HARDWARE ALONG RIDGE
PEAK FIRST, FASTEN
ROOF PANELS TOGETHER
AFTER

630 (x4)
washde a9 3;2 s()ﬁBE)R a7 SECTION 2, PANEL A

479 (x6)

LOCK NUT - 5/16"
198 (x6)
WASHER - 8x19

479 (X4) 503 (XG)
LOCK NUT - 5/16" W
198 (xd4) BOLT -3 1/2
WASHER - 8x19




STEP 45 - ROOF ASSEMBLY

CRITICAL:
IIIIIIII



QTY | PART NUMBER | DESCRIPTION
STEP 46 B ROOF ASSEMBLY 2 H100195 BOLT WH 5/16x2 3/4 BLK
8 H100198 WASHER LOCK EXT 8x19
- ! 6 H100478 WASHER FLAT 8x27 BLK
i % 6 H100479 NUT LOCK 5/16 BLK
il == 6 H100503 BOLT WH 5/16x3 1/2 BLK

_% l/(({ 3

| |

REUSE HARDWARE SET

\_J ASIDEWHEN PALENS
WERE SEPERATED

A6P00460 6" QUICK RELEASE CLAMP
(x1)

- HAND TIGHTEN HARDWARE.

- ADDITIONAL PEOPLE ARE HELPFUL FOR THIS STEP.

- SLIDE ROOF PANEL ALONG GABLE BEAM.

- ALIGN HOLES AND ATTACH HARDWARE AS SHOWN BELOW.
- USE A6P00460 QUICK RELEASE CLAMPS IF NEEDED

195 (x2)
BOLT-2 3/4"

4198 (x2)

WASHER - 8x19 SECTION 3, PANEL B
503 (x6)

198 (x6) BOLT -3 1/2"

WASHER - 8x19

IMPORTANT TO ATTACH
HARDWARE ALONG RIDGE

PEAK FIRST, FASTEN

ROOF PANELS TOGETHER
————7 AFTER
A

479 (x6)
LOCK NUT - 5/16"




STEP 47 - ROOF ASSEMBLY

CRITICAL:

-IT IS IMPORTANT THAT THE PANELS ARE INSTALLED AS SHOWN.

- PARTIAL RIB MUST BE INSTALLED UNDER FULL RIB.
- FAILURE TO DO SO WILL RESULT IN LEAKING.

- MUST SLIDE PANEL UP FROM BOTTOM WITH RIBS OVERLAPPING.

78

ENSURE FULL RIB IS
ATTACHED ON TOP OF
PARTIAL RIB

=

SECTION 3, PANEL A




WASHER FLAT 8x27 BLK
BOLT WH 5/16x3 1/2 BLK
BOLT WH 5/16x4 1/2 BLK

WASHER LOCK EXT 8x19
NUT LOCK 5/16 BLK

H100198
H100478
H100479
H100503
H100534

QTY | PART NUMBER | DESCRIPTION

8
6
8
6
2

STEP 48 - ROOF ASSEMBLY

<
I
L
m =
o &
2 )
& &
= — O
| w O
L wzO w
o EEE 7]
L RLA
T AMR
0 S oW
A DNP
= oz W
<Iw ~
HWE [3)]
w o P
w8uw ©
SH
of @<« o
2 o
3 2T
o w0
o mAWn
I mf/... <
h
_™
o~ MA‘T
i
20
o

=
w :
E 2
m N =
o =0 = e
b 23 X -
n Qu 4 =2
wn I — ©
o = wz W XX
= I x L =5
= — .SF - (=]
—J RMA| <L ~O
o ES =7} - <t Jd
w ogya «= P
. ) 2 FBAAMH =
S w Sw33 0 o
) B o e = x
e x WAAmuL 3 %
= et Xy &
o z ;250 9 N k=
© Lxozu RO N xx
= WAN___HR v WA
5x I 293 \\ T N
2 > wx<? < h SN
_.__IL PPSnO o SN :
T 2643 o o
© Z00P S <
- OXIg RE- q
obEwz< o2 \ Xk
Z 5554 g5 23
J |
I <nID - Sa
]



STEP 49 - ROOF ASSEMBLY

DESCRIPTION

QTY | PART NUMBER

AS BEEN

HARDWARE H

- FASTEN HARDWARE INTO T-NUTS INSTALLED IN D01 AND D02 BOARDS.

- HAND TIGHTEN HARDWARE.

459 (x6)

BOLT -1 1/4"




STEP 50 - ROOF ASSEMBLY

QTY | PART NUMBER | DESCRIPTION

8 H100205 BOLT WH 5/16x2 1/4 BLK

8 H100478 WASHER FLAT 8x27 BLK

8 H100479 NUT LOCK 5/16 BLK
(o] Q

R01 RAFTER SUPPORT BRACE - A4M04329
(x2) 19/16"x4 3/8"x60 1/8" (40x111x1527)

- ALIGN RAFTER SUPPORT BRACE WITH HOLES IN RAFTER BEAMS AS SHOWN.

479 (x8)
LOCK NUT - 5/16"

478 (x8)
WASHER - 8x27

RO1 (x2)
==~ RAFTER SUPPORT BRACE

205 (x8)
BOLT -2 1/4"




QTY | PART NUMBER | DESCRIPTION

8 H100567 BOLT WH 1/4x2 1/4 BLK
8 H100630 WASHER FLAT 8x19 BLK
8 H100653 NUT LOCK 1/4 BLK

24 H100823 SCREW PWH 8x1 1/2 BLK

- ALIGN RAFTER CLIPS WITH HOLES IN RAFTERS.
- COMPLETE ON BOTH SIDES.

630 (x8)
WASHER - 8x19

567 (x8)

BOLT - 2 1/4"
653 (x8)
LOCK NUT - 1/4"
5398 (x8)
RAFTER CLIP
823 (x24)
SCREW - 1 1/2"




STEP 52 - ROOF ASSEMBLY

QTY

PART NUMBER

DESCRIPTION

20

H101116

SCREW SELF TAPPING 1/4x1 BLK

A4M04325 ROOQOF END TRIM

(x2)

- REMOVE PROTECTIVE BLUE FILM.

A4M04326 ROOF END TRIM

(x2)

- GLOVES SHOULD BE WORN WHEN HANDLING ROOF PANELS: EDGES ARE SHARP.
- ALIGN 1116 HARDWARE IN LINE WITH HARDWARE FROM ROOF SHEETING.

4325 (x1)
ROOF END TRIM

ALIGN HARDWAR
SHEET METAL SC
ROOF ASSEMBLY

4326 (x1)

ROOF END TRIM

E WITH
REWS IN

4326 (x1)

ROOF END TRIM

1116 (x20)
SCREW - 1"

—]

CENTER HARDWARE ALONG
ROOF END TRIM AS SHOWN

4325 (x1)
ROOF END TRIM




STEP 53A - RIDGE CAP ASSEMBLY

— o~

A4|}/|%904 RIDGE CAP A4M04328 RIDGE CAP SPLICE
X (x1)

- REMOVE PROTECTIVE BLUE FILM.
- GLOVES SHOULD BE WORN WHEN HANDLING ROOF PANELS: EDGES ARE SHARP.
- SLIDE EACH RIDGE CAP INTO THE RIDGE CAP SLICE UNTIL CENTERED.

4904 (x1)
RIDGE CAP

4328 (x1)
RIDGE CAP SPLICE

4904 (x1)
RIDGE CAP

84



STEP 53B - RIDGE CAP ASSEMBLY

QTY | PART NUMBER | DESCRIPTION

20 H101117 SCREW WOODGRIP 10-16x3/4" BLK
L |
J02 RIDGE CAP STIFFENER - W4L21554
(x2) 1516"X2 3/8"X71 3/8" (24x60x1812)
[ ]
J03 RIDGE CAP STIFFENER - WAL21555
(x2) 15/16"X2 3/8"X95 1/2" (24x60x2427) ABP00893  RIDGE CAP PROTECTOR

(x2)

- REMOVE SPACERS FROM RIDGE CAP PROTECTORS BEFORE INSTALLING.
- ALIGN THE HOLES ON EACH RIDGE CAP TO THE HOLES IN THE RIDGE CAP SPLICE BEFORE INSERTING.

- FINAL ASSEMBLED LENGTH - 13'-11 1/16" [4244mm)]

’ RIDGE CAP MUST BE LIFTED FROM THE MIDDLE
R TO PREVENT DAMAGE BEFORE INSTALLATION

693 (x1)
RIDGE CAP PROTECTOR

Jo2 (x1)
RIDGE CAP STIFFENER

J03 (x1)
RIDGE CAP STIFFENER

J03 (x1)
RIDGE CAP STIFFENER

1117 (x20)
SCREW - 3/4"

693 (x1)
RIDGE CAP PROTECTOR

J02 (x1)
RIDGE CAP STIFFENER

85




STEP 53C - RIDGE CAP ASSEMBLY

QTY | PART NUMBER | DESCRIPTION
22 H100392 SCREW PWH 8x3/4 BLK

RIDGE CAP ASSEMBLY - FROM PREVIOUS STEP

DO NOT CLIMB ON ROOF TO INSTALL. RIDGE CAP HAS BEEN DESIGNED TO INSTALL WITH THE USE OF A LADDER.

- FOR PROPER INSTALLATION, USE AN ADULT HELPER TO KEEP DOWNWARD PRESSURE ON THE RIDGE CAP WHILE
SCREWING IN SCREWS.

=
CENTER RIDGE CAP WITH ‘l ® e
APPROXIMATELY 1/8" [3mm] 55
GAP ON EITHER SIDE. :

RIDGE CAP
ASSEMBLY

SLIDE RIDGE CAP ASSEMBLY ACROSS
THE RIDGE UNTIL BOTH ENDS SIT INSIDE
RAFTERS AS SHOWN

SCREW - 3/4"

INSTALL SCREWS THROUGH PILOT HOLES
IN ROOF PANELS IN TO RIDGE CAP
STIFFENER BOARDS USING THE H101114
RIGHT ANGLE DRILL ADAPTER
ATTACHMENT INCLUDED




STEP 54 - GAZEBO ASSEMBLY

QTY | PART NUMBER | DESCRIPTION
4 H100391 SCREW PFH 8x2 BLK

A4M02501 FAN MOUNT BRACKET
(x1)

- BEFORE MOUNTING, ATTACH YOUR ELECTRICAL BOX (PROVIDED SEPERATELY) USING THE PROVIDED HOLES IN FAN
MOUNT BRACKET.

- PLACE FAN MOUNT BRACKET ON RIDGE BEAMS AND MOVE TO DESIRED FAN LOCATION.

- ROTATED BRACKET UNTIL MOUNTING FLANGES ALIGN BEST WITH RIDGE BEAMS.

- USE AN 1/8" [3mm] DRILL BIT AND DRILL PILOT HOLES AND ATTACH AS SHOWN.

- IF BRACKET WILL NOT FIT OVER THE RIDGE BEAM, SLIGHLY FLEX OUT BRACKET EARS TO FIT.

HARDWARE RIDGE BEAMS
BY OTHERS

391 (x4)
SCREW - 2"

2501 (x1)
FAN MOUNT BRACKET

ELECTRICAL BOX
NOT INCLUDED

ELECTRICAL BOX
NOT INCLUDED




STEP 55 - GAZEBO ASSEMBLY

\ QTY | PART NUMBER | DESCRIPTION
32 H100471 LAG SCREW WH 5/16x1 1/2 BLK

0

\J

A4M00977 POST ANCHORING PLATE WITH FLANGE A4M00978 POST PLATE
(x8) (x8)

- ALIGN POST PLATES WITH PILOT HOLES IN POSTS.

| | ! |
B H ;
— /@L 977 (x8) '
— POST ANCHORING

PLATE

471 (x32)
LAG SCREW -1 1/2"

978 (x8)
POST PLATE

88




STEP 56 - GAZEBO ASSEMBLY

A4M01560 OUTSIDE TIE BRACKET
(x4)

QTy

PART NUMBER

DESCRIPTION

16

H100407

BOLT WH 5/16x1 1/2 BLK

- ALIGN OUTSIDE TIE BRACKET WITH PILOT HOLES IN TRIM BOARDS ON BOTH SIDES.

- ATTACH USING HARDWARE INTO T-NUTS INSTALLED IN PREVIOUS STEPS.

- NOTE ORIENTATION OF 560 OUTSIDE TIE BRACKET.

- COMPLETE ON BOTH SIDES.

560 (x4)

OUTSIDE TIE BRACKET

89

407 (x16)
BOLT -1 1/2"



STEP 57 - GAZEBO ASSEMBLY

QTY | PART NUMBER | DESCRIPTION
16 H101165 CONCRETE ANCHOR 3/8x3" BLK

- MANUFACTURER RECOMMENDS INSTALLATION ON CONCRETE SURFACES OR CONCRETE POST PAD AS SHOWN BELOW.
- FOR INSTALLATION ON WOOD DECK, YOU MUST ENSURE THERE IS AMPL
- HARDWARE NOT INCLUDED FOR DECK ATTACHMENT.

PRE-DRILL HOLES FOR
CONCRETE ANCHORS USING
A 5/16" [Bmm] CONCRETE
DRILL BIT

1165 (x16)
CONCRETE ANCHOR-3"

90



PowerPort™

9203413| ELECTRICAL ENCLOSURE

FOR POWERPORT INSTALLATION REFER TO ASSEMBLY
INSTRUCTIONS THAT COME PACKAGED WITH THE
POWERPORT KIT. INSTALL ON ANY POST THAT IS DESIRED.
FOLLOW DIRECTIONS FOR PROPER INSTALLATION.

91



	Blank Page
	2304161 MARKET BAR ASSEMBLY - FOOTPRINT.pdf
	Sheet2
	Drawing View1
	Detail View A (1 : 6)


	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	2304161 MARKET BAR - Hardware Template.pdf
	Sheet1
	Drawing View2
	Drawing View3
	Drawing View4
	Drawing View12
	Drawing View14
	Drawing View20
	Drawing View25
	Drawing View50
	Drawing View54
	Drawing View56
	Drawing View70
	Drawing View73
	Drawing View130
	Drawing View131
	Drawing View133
	Drawing View136
	Drawing View138
	Drawing View139
	Drawing View142
	Drawing View145
	Drawing View147

	Sheet2
	Drawing View71
	Drawing View119
	Drawing View121
	Drawing View122
	Drawing View123
	Drawing View124
	Drawing View125
	Drawing View126
	Drawing View129
	Drawing View159
	Drawing View160
	Drawing View161
	Drawing View162

	Sheet3
	Drawing View109
	Drawing View110
	Drawing View111
	Drawing View112
	Drawing View113


	2304161 MARKET BAR - Hardware Template.pdf
	Sheet1
	Drawing View2
	Drawing View3
	Drawing View4
	Drawing View12
	Drawing View14
	Drawing View20
	Drawing View25
	Drawing View50
	Drawing View54
	Drawing View56
	Drawing View70
	Drawing View73
	Drawing View130
	Drawing View131
	Drawing View133
	Drawing View136
	Drawing View138
	Drawing View139
	Drawing View142
	Drawing View145
	Drawing View147
	Drawing View163

	Sheet2
	Drawing View71
	Drawing View119
	Drawing View121
	Drawing View122
	Drawing View123
	Drawing View124
	Drawing View125
	Drawing View126
	Drawing View129
	Drawing View159
	Drawing View160
	Drawing View161
	Drawing View162

	Sheet3
	Drawing View109
	Drawing View110
	Drawing View111
	Drawing View112
	Drawing View113


	Blank Page
	2304161 MARKET BAR - Hardware Template.PDF
	Sheet1
	Drawing View71
	Drawing View121
	Drawing View122
	Drawing View123
	Drawing View124
	Drawing View125
	Drawing View126
	Drawing View129
	Drawing View159
	Drawing View160
	Drawing View161
	Drawing View162
	Drawing View165
	Drawing View166
	Drawing View167
	Drawing View168
	Drawing View171
	Drawing View172
	Drawing View173
	Drawing View176
	Drawing View177

	Sheet2
	Drawing View2
	Drawing View4
	Drawing View12
	Drawing View14
	Drawing View54
	Drawing View70
	Drawing View133
	Drawing View164
	Drawing View178
	Drawing View179
	Drawing View180
	Drawing View181
	Drawing View182
	Drawing View183


	Untitled
	Blank Page
	Blank Page
	Blank Page
	2304161 MARKET BAR - Hardware Template.PDF
	Sheet1
	Drawing View71
	Drawing View121
	Drawing View122
	Drawing View123
	Drawing View124
	Drawing View125
	Drawing View126
	Drawing View129
	Drawing View159
	Drawing View160
	Drawing View161
	Drawing View162
	Drawing View165
	Drawing View166
	Drawing View167
	Drawing View168
	Drawing View171
	Drawing View172
	Drawing View173
	Drawing View176
	Drawing View177

	Sheet2
	Drawing View2
	Drawing View4
	Drawing View12
	Drawing View14
	Drawing View54
	Drawing View70
	Drawing View133
	Drawing View164
	Drawing View178
	Drawing View179
	Drawing View180
	Drawing View181
	Drawing View182
	Drawing View183
	Drawing View184


	Blank Page
	Blank Page
	Blank Page
	Blank Page
	25XXXXX 14x12 LODGE GAZEBO - Hardware Template.pdf
	Sheet1
	Drawing View71
	Drawing View122
	Drawing View123
	Drawing View124
	Drawing View125
	Drawing View126
	Drawing View129
	Drawing View159
	Drawing View160
	Drawing View161
	Drawing View166
	Drawing View167
	Drawing View168
	Drawing View171
	Drawing View172
	Drawing View176
	Drawing View177
	Drawing View187
	Drawing View188
	Drawing View189
	Drawing View190
	Drawing View191
	Drawing View192
	Drawing View193
	Drawing View194
	Drawing View195
	Drawing View196
	Drawing View197
	Drawing View198
	Drawing View199
	Drawing View200
	Drawing View201

	Sheet2
	Drawing View178
	Drawing View179
	Drawing View180
	Drawing View181
	Drawing View182
	Drawing View184
	Drawing View205
	Drawing View208


	Blank Page
	Blank Page
	Blank Page
	Blank Page
	2506053 14x12 LODGE GAZEBO - Hardware Template.pdf
	Sheet1
	Drawing View71
	Drawing View122
	Drawing View123
	Drawing View124
	Drawing View125
	Drawing View126
	Drawing View129
	Drawing View161
	Drawing View166
	Drawing View167
	Drawing View168
	Drawing View171
	Drawing View172
	Drawing View176
	Drawing View177
	Drawing View187
	Drawing View188
	Drawing View189
	Drawing View200
	Drawing View201

	Sheet2
	Drawing View216
	Drawing View217
	Drawing View218
	Drawing View219
	Drawing View220
	Drawing View221
	Drawing View222
	Drawing View223
	Drawing View224
	Drawing View225
	Drawing View226
	Drawing View230
	Drawing View235

	Sheet3
	Drawing View209
	Drawing View210
	Drawing View211
	Drawing View212
	Drawing View213
	Drawing View214
	Drawing View215


	Untitled
	2506053 14x12 LODGE GAZEBO - Hardware Template.pdf
	Sheet1
	Drawing View71
	Drawing View122
	Drawing View123
	Drawing View124
	Drawing View125
	Drawing View126
	Drawing View129
	Drawing View161
	Drawing View166
	Drawing View167
	Drawing View168
	Drawing View171
	Drawing View172
	Drawing View176
	Drawing View177
	Drawing View187
	Drawing View188
	Drawing View189
	Drawing View200
	Drawing View201
	Drawing View236

	Sheet2
	Drawing View216
	Drawing View217
	Drawing View218
	Drawing View219
	Drawing View220
	Drawing View221
	Drawing View222
	Drawing View223
	Drawing View224
	Drawing View225
	Drawing View226
	Drawing View230
	Drawing View235

	Sheet3
	Drawing View209
	Drawing View210
	Drawing View211
	Drawing View212
	Drawing View213
	Drawing View214
	Drawing View215


	2506053 14x12 LODGE GAZEBO - Hardware Template.pdf
	Sheet1
	Drawing View71
	Drawing View122
	Drawing View123
	Drawing View124
	Drawing View125
	Drawing View126
	Drawing View129
	Drawing View161
	Drawing View166
	Drawing View171
	Drawing View172
	Drawing View176
	Drawing View177
	Drawing View188
	Drawing View200
	Drawing View201
	Drawing View237
	Drawing View240
	Drawing View241
	Drawing View242
	Drawing View243
	Drawing View244
	Drawing View245
	Drawing View246

	Sheet2
	Drawing View216
	Drawing View217
	Drawing View218
	Drawing View219
	Drawing View221
	Drawing View222
	Drawing View223
	Drawing View224
	Drawing View247
	Drawing View248
	Drawing View249
	Drawing View250
	Drawing View251
	Drawing View252
	Drawing View253


	Blank Page
	2506053 14x12 LODGE GAZEBO - Hardware Template.pdf
	Sheet1
	Drawing View71
	Drawing View122
	Drawing View123
	Drawing View124
	Drawing View125
	Drawing View126
	Drawing View129
	Drawing View161
	Drawing View166
	Drawing View171
	Drawing View172
	Drawing View176
	Drawing View177
	Drawing View188
	Drawing View200
	Drawing View201
	Drawing View237
	Drawing View240
	Drawing View241
	Drawing View242
	Drawing View243
	Drawing View244
	Drawing View245
	Drawing View246

	Sheet2
	Drawing View216
	Drawing View217
	Drawing View218
	Drawing View219
	Drawing View221
	Drawing View222
	Drawing View223
	Drawing View224
	Drawing View247
	Drawing View248
	Drawing View249
	Drawing View250
	Drawing View251
	Drawing View252
	Drawing View253


	Blank Page
	2506060 14x14 LODGE GAZEBO - Hardware Template.pdf
	Sheet1
	Drawing View71
	Drawing View122
	Drawing View123
	Drawing View124
	Drawing View125
	Drawing View126
	Drawing View129
	Drawing View161
	Drawing View166
	Drawing View171
	Drawing View172
	Drawing View176
	Drawing View177
	Drawing View188
	Drawing View200
	Drawing View201
	Drawing View237
	Drawing View240
	Drawing View241
	Drawing View242
	Drawing View243
	Drawing View244
	Drawing View245
	Drawing View246
	Drawing View254

	Sheet2
	Drawing View216
	Drawing View217
	Drawing View218
	Drawing View219
	Drawing View221
	Drawing View222
	Drawing View223
	Drawing View224
	Drawing View247
	Drawing View248
	Drawing View249
	Drawing View250
	Drawing View251
	Drawing View252
	Drawing View253


	2506060 14x14 LODGE GAZEBO - Hardware Template.pdf
	Sheet1
	Drawing View71
	Drawing View122
	Drawing View123
	Drawing View124
	Drawing View125
	Drawing View126
	Drawing View129
	Drawing View161
	Drawing View166
	Drawing View171
	Drawing View172
	Drawing View176
	Drawing View177
	Drawing View188
	Drawing View200
	Drawing View201
	Drawing View237
	Drawing View240
	Drawing View241
	Drawing View242
	Drawing View243
	Drawing View244
	Drawing View245
	Drawing View246
	Drawing View254

	Sheet2
	Drawing View216
	Drawing View217
	Drawing View218
	Drawing View219
	Drawing View221
	Drawing View222
	Drawing View223
	Drawing View247
	Drawing View248
	Drawing View249
	Drawing View250
	Drawing View251
	Drawing View252
	Drawing View253





